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CF187 
QJmotor SRK125 

 
                                                           Mounting kit 

     ID. Description Cat.No. Pcs 

 1 Steel roller to the handlebars X171 2 

 2 Dural.roller l=50mm 1411 2 

 3 Dural.roller l=11mm 1412 2 

 4 Washer M6 – large flat 987 4 

5 Bolt M6x80mm 966 2 

6 Washer M6 947 2 

7 Bolt M6x50mm 827 4 

8 Sticker RDmoto   2 

    

  

 

The assembly process: 

 

During assembly, we recommend using thread glue - medium strength (blue). 
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Bolt M6x50mm ID.7 + washer M6 ID.6 

+ dural.roller l=11mm ID.3 

Bolt M6x80mm ID.5 + washer M6 ID.4 

+ dural.roller l=50mm ID.2 

Bolt M6x50mm ID.7 + washer M6 ID.4 

+ steel roller ID.1 


